2747

NOTICES

BOARD OF COAL MINE SAFETY
Meeting Rescheduled

The Board of Coal Mine Safety (Board) meeting origi-
nally scheduled for Tuesday, June 9, 2020, has been
rescheduled to Tuesday, July 28, 2020. The meeting will
begin at 10 a.m. in Conference Rooms 1A and 1B,
Department of Environmental Protection, Cambria Office,
286 Industrial Park Road, Ebensburg, PA. Due to the
novel coronavirus (COVID-19) precautions and limitations
in place, only Board members and essential Department
of Environmental Protection (Department) staff to the
Board may meet at the Ebensburg location and must
follow social distancing protocols. All other interested
individuals who wish to join the meeting may do so
[...]
Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Daily Min
Total Suspended Solids XXX XXX XXX Report Report XXX
Oil and Grease XXX XXX XXX 15.0 30.0 XXX
Iron, Total XXX XXX XXX 3.5 7.0 XXX

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
412-442-4000.

The EPA Waiver is in effect.

PA0255688, Sewage, SIC Code 8800, Douglas K. & Laura E. Miller, 135 Sandy Drive, Clinton, PA 15026-1325.
Facility Name: Miller SRSTP. This proposed facility is located in Hanover Township, Beaver County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP
sewage.

The receiving stream(s), Swale to Unnamed Tributary of Traverse Creek (HQ-CWF), is located in State Water Plan
watershed 20-D and is classified for High Quality Waters—Cold Water Fishes, aquatic life, water supply and recreation.
The discharge is not expected to affect public water supplies.

PENNSYLVANIA BULLETIN, VOL. 50, NO. 22, MAY 30, 2020



NOTICES 2753

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0005 MGD.—Limits.

Mass Units (Ibs/day) Concentrations (mg/L)
Parameters Average Average Minimum Annual Maximum IMAX
Monthly Weekly Average
Flow (MGD) 0.0005 XXX XXX XXX XXX XXX
Annl Avg
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Inst Min
Dissolved Oxygen XXX XXX 3.0 XXX XXX XXX
Inst Min
Total Residual Chlorine (TRC) XXX XXX XXX Report XXX Report
Biochemical Oxygen Demand XXX XXX XXX 10.0 XXX 20.0
(BOD;)
Total Suspended Solids XXX XXX XXX 10.0 XXX 20.0
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX 1,000
Ammonia-Nitrogen XXX XXX XXX 3.0 XXX 6.0

Sludge use and disposal description and location(s): Hauled to a Regional WWTP.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
412-442-4000.

The EPA Waiver is in effect.

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meaduville, PA 16335-3481.

PA0288233, Sewage, SIC Code 8800, Augusta Fitzsimmons & James Zablotny, 2985 S Hill Road, McKean, PA
16426. Facility Name: Augusta Fitzsimmons & James Zablotny SRSTP. This proposed facility is located in McKean
Township, Erie County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP
sewage.

The receiving stream(s), Unnamed Tributary of Elk Creek (CWF, MF), is located in State Water Plan watershed 15-A
and is classified for Cold Water Fishes and Migratory Fishes, aquatic life, water supply and recreation. The discharge is
not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of .0004 MGD.—Limits.

Mass Units (Ibs/day) Concentrations (mg/L)

Parameters Average Average Minimum Annual Maximum IMAX
Monthly Weekly Average

Flow (GPD) Report XXX XXX XXX XXX XXX
Annl Avg

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0

Inst Min
Biochemical Oxygen Demand XXX XXX XXX 10.0 XXX 20
(BOD,)
Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX

Sludge use and disposal description and location(s): Septage must be pumped and hauled off-site by a septage hauler
for land application under a general permit authorized by DEP, or disposal at an STP.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6078.

The EPA Waiver is in effect.

PA0288268, Sewage, SIC Code 8800, Aldo DeSanto, 1660 Headin Lane, Southaven, MS 38672-8502. Facility Name:
Aldo DeSanto SRSTP. This proposed facility is located in Greene Township, Erie County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP
sewage. This application replaces PAG048308 that was previously issued for this site.

The receiving stream, an Unnamed Tributary to the Fourmile Creek (WWF, MF), is located in State Water Plan
watershed 15-A and is classified for Migratory Fishes and Warm Water Fishes, aquatic life, water supply and recreation.
The discharge is not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0005 MGD.—Limits.

Mass Units (Ibs/day) Concentrations (mg/L)
Parameters Average Average Minimum Annual Maximum Instant.
Monthly Weekly Average Maximum
Flow (MGD) Report XXX XXX XXX XXX XXX
Annl Avg

PENNSYLVANIA BULLETIN, VOL. 50, NO. 22, MAY 30, 2020



2754 NOTICES

Mass Units (Ibs/day) Concentrations (mg/L)
Parameters Average Average Minimum Annual Maximum Instant.
Monthly Weekly Average Maximum
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Inst Min
Biochemical Oxygen Demand XXX XXX XXX 10.0 XXX 20.0
(BOD;)
Total Suspended Solids XXX XXX XXX 10.0 XXX 20.0
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX

Sludge use and disposal description and location(s): Septage must be pumped and hauled off-site by a septage hauler
for land application under a general permit authorized by DEP, or disposal at an STP.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6078.

The EPA Waiver is in effect.

PA0288373, Sewage, SIC Code 8800, David Calvert, 15200 Emerald Coast Pky, Destin, FL. 32541. Facility Name:
David Calvert SRSTP. This proposed facility is located at 934 Cole Hill Rd, Russell, in Pine Grove Township, Warren
County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP
sewage.

The receiving stream(s), Unnamed Tributary to Akeley Run (CWF), is located in State Water Plan watershed 16-B and
is classified for Cold Water Fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public
water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of .0004 MGD.—Limits.

Mass Units (Ibs/day) Concentrations (mg/L)

Parameters Average Average Minimum Annual Maximum IMAX
Monthly Weekly Average

Flow (GPD) Report XXX XXX XXX XXX XXX
Annl Avg

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0

Inst Min
Biz)claemi)cal Oxygen Demand XXX XXX XXX 10.0 XXX 20
BOD,
Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX

Sludge use and disposal description and location(s): Septage will be pumped and hauled off-site by a septage hauler for
land application under a general permit authorized by DEP or disposal at an STP.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6078.

The EPA Waiver is in effect.

PA0288365, Sewage, SIC Code 8800, Frank Vranovich, 648 Smith Road, New Wilmington, PA 16142-3816. Facility
Name: Frank Vranovich SRSTP. This proposed facility is located in Wilmington Township, Lawrence County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP
sewage.

The receiving stream(s), Unnamed Tributary to Neshannock Creek (TSF), is located in State Water Plan watershed
20-A and is classified for Trout Stocking, aquatic life, water supply and recreation. The discharge is not expected to affect
public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of .0004 MGD.—Limits.

Mass Units (Ibs/day) Concentrations (mg/L)

Parameters Average Average Minimum Annual Maximum IMAX
Monthly Weekly Average

Flow (GPD) Report XXX XXX XXX XXX XXX
Annl Avg

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0

Inst Min
Bioclcl)emi)cal Oxygen Demand XXX XXX XXX 10.0 XXX 20
(BOD,4
Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX

PENNSYLVANIA BULLETIN, VOL. 50, NO. 22, MAY 30, 2020



NOTICES 2755

Sludge use and disposal description and location(s): Septage will be pumped and hauled off-site by a septage hauler for
land application under a general permit authorized by DEP or disposal at an STP.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6078.

The EPA Waiver is in effect.

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law (35 P.S. §§ 691.1—
691.1001).

Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110.

WQM Permit No. 2171401, Amendment, Sewerage, PA American Water Company, 852 Wesley Drive, Mechanics-
burg, PA 17055-4436.

This proposed facility is located in New Cumberland Borough, Cumberland County.

Description of Proposed Action/Activity: Seeking permit approval for the replacement/operation of aging Wedeco Model
TAQKS55L UV units with new UV disinfection units.

WQM Permit No. 0683408, Amendment, Sewerage, Robeson Twp Muni Auth, 8 Boonetown Road, Birdsboro, PA
19508

This proposed facility is located in Robeson Twp., Berks County.

Description of Proposed Action/Activity: Seeking permit approval for a minor permit amendment for the changing of
chlorination from gas to liquid (sodium hypochlorite) at the wastewater treatment plant.

WQM Permit No. 6720402, Sewerage, Douglass Township, 1068 Douglass Drive, Boyertown, PA 19512. This
proposed facility is located in Douglass Township, Berks County.

Description of Proposed Action/Activity: Seeking permit approval for the construction/operation of addition of a flow
meter pit on an 8" force main from Pump Station No. 3 in Douglass Township that will accurately track domestic sewage
flow going to the Amity Township WWTP.

Southwest Region: Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. 0278206—A3, Industrial, West View Water Authority Allegheny County, 210 Perry Highway,
Pittsburgh, PA 15229-1862.

This existing facility is located in Neville and Stowe Townships, Allegheny County.

Description of Proposed Action/Activity: Additions/improvements to the Joseph A. Berkley Water Treatment Plant’s
wastewater treatment facilities on both Neville and Davis Islands.

WQM Permit No. 0471411 A-3, Sewage, Monaca Borough Beaver County, 928 Pennsylvania Avenue, Monaca, PA
15061.

This existing facility is located in Monaca Borough, Beaver County.
Description of Proposed Action/Activity: Secondary clarifier improvements at Monaca WWTP.
Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 1620403, Sewage, Joseph S Jr & Maria P LeClaire, 301 Evergreen Drive, Leeper, PA
16233-2511.

This proposed facility is located in Farmington Township, Clarion County.
Description of Proposed Action/Activity: Single Residence Sewage Treatment Plant.

WQM Permit No. 2598403 A-1, Sewage, Erie City Sewer Authority Erie County, 68 Port Access Road, Erie, PA
16507-2204.

This existing facility is located in Erie City, Erie County.

Description of Proposed Action/Activity: Replacement of existing screening and grit removal equipment, addition of new
influent flow monitoring, and improvements to headworks.

VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction
Activities.

Southeast Region: Waterways & Wetlands Program Manager, 2 East Main Street, Norristown, PA 19401. Telephone
484-250-5160. Email: ra-epww-sero@pa.gov.

NPDES Receiving

Permit No. Applicant Name & Address County Municipality Water/ Use

PAD090060 JERC Partners LXIV, LLC Bucks Falls Township Delaware River
171 State Route 173 WWF-MF

Asbury, NJ 08802

PENNSYLVANIA BULLETIN, VOL. 50, NO. 22, MAY 30, 2020



2756 NOTICES

NPDES Receiving
Permit No. Applicant Name & Address County Municipality Water/ Use
PAD230039 Alliance Partners, HSP, LL.C Delaware Eddystone Borough Delaware River
40 Morris Avenue WWF-MF
Bryn Mawr, PA 19010 Ridley Creek
TSF
PAD460057 DPD Bridgeview, LP Montgomery Borough of Bridgeport Schuylkill River
740 Sansom Street WWF-MF
Suite 501
Philadelphia, PA 19106
PAD460054 Goodman Acquisition I, LLC/ Montgomery Cheltenham Township Tacony Creek
Bruce Goodman WWF-MF
636 Old York Road
2nd Floor
Jenkintown, PA 19046
PAD460046 PADOT District 6 Montgomery Hatfield Borough and Skippack and
7000 Geerdes Boulevard Franconia Township Neshaminy
King of Prussia, PA 19406-1525 TSF/MF
PAD510059 Schuylkill River Development Philadelphia City of Philadelphia Schuylkill River
Corporation (SRDC) WWF
2401 Walnut Street
Suite 603

Philadelphia, PA 19103-4223
Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915.
Contact: Gillian Ostrum, Clerk Typist 2, 570-830-3077.

Carbon County Conservation District, 5664 Interchange Road, Lehighton, PA 18235, 610-377-4894.

NPDES Receiving

Permit No. Applicant Name & Address County Municipality Water/ Use

PAD130028 Jim Thorpe School District Carbon Jim Thorpe Borough Silkmill Run
1 Olympian Way (EV, MF)

Jim Thorpe, PA 18229

Lackawanna County Conservation District, 1038 Montdale Road, Scott Township, PA 18447, 570-382-3086.

NPDES Receiving

Permit No. Applicant Name & Address County Municipality Water/ Use

PAD350007-A1 Lackawanna Heritage Valley Lackawanna Dickson City Lackawanna River
National and State Heritage Area (CWF, MF), EV
213 South 7th Ave. Wetlands
Scranton, PA 18505

PAD350017 UGI Utilities, Inc. Lackawanna City of Scranton Lackawanna River
1 UGI Drive (CWF, MF)

Denver, PA 17517-9039

Lehigh County Conservation District, 4184 Dorney Park Road, Suite 105, Allentown, PA 18401, 610-391-9583.

NPDES Receiving
Permit No. Applicant Name & Address County Municipality Water/ Use
PAD390107 David Posocco Lehigh Upper Macungie Township UNT to Jordan Creek
Posocco Properties and South Whitehall (HQ-CWF, MF)
2610 Walbert Ave. Township UNT to Little Cedar
Allentown, PA 18104 Creek
(HQ-CWF, MF)

Northampton County Conservation District, 14 Gracedale Ave, Greystone Building, Nazareth, PA 18064-9211,
610-829-6276.

NPDES Receiving

Permit No. Applicant Name & Address County Municipality Water/ Use

PAD480122 A-2 Redevelopment Authority of Northampton  Easton City Bushkill Creek
Easton, PA (HQ-CWF, MF)

123 South Third Street
Easton, PA 18042

PENNSYLVANIA BULLETIN, VOL. 50, NO. 22, MAY 30, 2020



NOTICES 2757

Wyoming County Conservation District, 1 Hollowcrest Complex, Tunkhannock, PA 18657, 570-836-2589.

NPDES Receiving
Permit No. Applicant Name & Address County Municipality Water/ Use
PAD660004 Penn DOT District 4-0 Wyoming North Branch Twp. North Branch
55 Keystone Industrial Park Wyoming County Mehoopany Creek
Dunmore, PA 18512 Colley Twp. (CWF, MF)

Sullivan County
Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110.

NPDES Receiving

Permit No. Applicant Name & Address County Municipality Water/ Use

PAD060036 THLA Properties, LL.C Berks Rockland Township Beiber Creek
20 Sharon Drive (EV, MF)

Douglasville, PA 19518
Northcentral Region: Watershed Management Program Manager, 208 West Third Street, Williamsport, PA 17701.
Lycoming County Conservation District: 542 County Farm Road, Suite 202, Montoursville, PA 17754, (570) 433-3003.

NPDES Receiving

Permit No. Applicant Name & Address County Municipality Water/ Use

PAD410009 PA Game Commission Lycoming Plunketts Creek Twp Plunketts Creek
1566 South Rt 44 Hwy EV

Jersey Shore, PA 17740
STATE CONSERVATION COMMISSION

PROPOSED NUTRIENT MANAGEMENT PLANS RELATED TO APPLICATIONS
FOR NPDES PERMITS FOR CAFOs

This notice provides information about agricultural operations that have submitted nutrient management plans (NMPs)
for approval under 3 Pa.C.S. Chapter 5 and that have or anticipate submitting applications for new, amended or renewed
(National Pollutant Discharge Elimination System) NPDES permits, or Notices of Intent (NOIs) for coverage under a
general permit, for CAFOs, under 25 Pa. Code Chapter 92a. This notice is provided in accordance with 25 Pa. Code
Chapter 92a and 40 CFR Part 122, implementing The Clean Streams Law and the Federal Clean Water Act.

Based upon preliminary reviews, the State Conservation Commission (SCC) or County Conservation Districts (CCD)
working under a delegation agreement with the SCC have completed an administrative review of NMPs described. These